
SpareParts Book Rev. 2.0

Macchina ATVbackhoe

Sezione 1

ATVbackhoe

SerNo PartNo Description Quantity

1 Cotter Pin 4x30 2

2 Slotted Nut M20x1.5 2

3 Wheel Axle Cap 2

4 Lug Bolt 8

5 Wheel 2

6 Taper Roller Bearing 4

7 Flange 2

8 Oil Seal 2

9 Axle Assembly 2

Pagina 1 di 4

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole



10 Rubber Rod 8

11 Rubber Skateboard 8

12 Square Axle Base 2

13 Lock WasherØ10 24

14 Flat Washer Ø10 24

15 Hex Bolt M10x30 12

16 Seat 1

17 Engine 1

18 Wheel Frame Connector Tube (R 1

19 Nylon Lock Nut M10 27

20 Hex Bolt M8x30 4

21 Flat Washer Ø8 8

22 Lock Washer Ø8 16

23 Hex Bolt M8x25 4

24 Hydraulic Hose 700 2

25 Nylon Lock Nut M8 4

26 Outlet Connector of Pump 1

27 Semicircular Key 1

28 Gear Pump Connector 1

29 Engine Connector 1

30 Flat Key Ø8x30 1

31 Bushing Ø25x30 1

32 Gear Pump Stand 1

33 Gear Pump 1

34 Clamp 4

35 Gear Pump Oil Pipe 500 1

36 Wheel Frame Connector Tube (L 1

37 50mm Coupler 1

38 Hex Bolt M12x80 2

39 Flat Washer Ø12 4

40 Nylon Lock Nut M12 3

41 R Pin Ø3x55 6

42 Safety Pin 4

43 Flat Washer Ø6 6

44 Lock Washer Ø6 6

45 Hex Bolt M6x20 6

46 Hex Bolt M10X25 4

47 Inlet Filter 1

48 Rubber Washer 1

Pagina 2 di 4

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole



49 Filter Fix Plate 1

50 Valve Return Oil Hose 370 1

51 Inlet Connector of Filter 1

52 Outlet Filter 1

53 Outlet Connector of Filter 1

54 Pin Ø30X134 1

55 Cotter Pin Ø4x50 13

56 Swivel Cylinder Base 1

57 Hex Bolt M10x45 4

58 Single Throttling Valve 1

59 Cylinder 4

60 Right Angle ConnectorⅠ 5

61 Hydraulic Hose 1100 1

62 Connector of Throttling Valve 1

63 Short Pin Ø30x97 5

64 Hex Bolt M12x30 2

65 Gauge 1

66 Frame Weldment 1

67 Thick Flat WasherØ12 2

68 Hex Bolt M5/16”‐1” 4

69 Oil Screw ZG1 1

70 Hydraulic Hose 700 1

71 Hydraulic Hose 850 1

72 Antiskid Plate 2 1

73 Antiskid Plate 1 1

74 Rivet 4x15 12

75 Half‐round Screw M5x10 12

76 Switch Wire for Engine 1

77 Control Valve 1

78 Outrigger 2

79 Connector of Valve 7

80 Outlet Connector of Valve 1

81 Hex Bolt M10x30 3

82 Oil Cup M6 3

83 Axis Pin of Swivel Bracket 1

84 Cotter Pin 4x60 3

85 Long Pin Ø30x170 2

86 Axis Pin of Swivel Arm Ø48x185 2

87 Swivel Bracket Weldment 1

Pagina 3 di 4

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole



88 Long Arm Weldment 1

89 Fixed Pin Ø19x50 1

90 Bucket 1

91 Long Pin Ø30x210 2

92 Short Pin Ø30x200 1

93 Bucket Linkage 1

94 Arm Linkage I 1

95 Arm Linkage II 1

96 Short Arm Weldment 1

97 Pin of Bucket Ø30x212 2

98 Angle Connector of Cylinder Ⅱ 1

99 Hydraulic Hose 2850 1

100 Hydraulic Hose 2550 1

101 Hydraulic Hose 2100 1

102 Hydraulic Hose 1700 1

103 Safety Chain 2

104 Inlet Connector of Valve 2

105 Coupling Guard 1

106 Screw M6x10 1

107 Hex Bolt M12X90 1

108 Flat Washer Ø20 2

109 Hex Bolt M5x10 4

110 Block 4

111 Hex Bolt M10x35 4

112 Plug Screw 1

113 Washer Ø38 2

114 Flat Washer Ø24 13

115 Angle Connector of Swivel cylin 2

116 Oil Plug 1

117 Hex Bolt M8x20 4

118 Spring of seat 4

119 Nylon Lock Nut M6 4

Pagina 4 di 4

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole
 

 
 

 
 

GEO
 m

ac
chi

ne
 ag

ric
ole

    
    

    
    

   G
EO

 m
ac

chi
ne

 ag
ric

ole




